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samranis. FCC RF Test Report Report No. : FG4N1331F

Software Version: 23.06.1602

FR1 N66

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.55dB

SR | scs Ba(;‘tcr']Wi Arfen Frﬁg)('v' Modulation | RB P%?J‘;%géen‘;‘) EIRP(dBm) | EIRP(W)
66 | 15 5 |342500| 17125 DFT(';(SDEDM 12@6 23.49 21.94 0.1563
66 | 15 5 |342500| 17125 DFT(';SEDM 1@1 23.56 22.01 0.1589
66 | 15 5 |342500| 17125 DFTQ'SP'(S)EDM 1@23 23.55 22 0.1585
66 | 15 5  |342500| 17125 DFT'Z%ADM 161 @6 22.46 20.91 0.1233
66 | 15 5 |342500| 17125 DFT'S('DOAEDM 16| @1 22.48 20.93 0.1239
66 | 15 5 |342500| 17125 DFT'S('DOAEDM 16| 1 @23 22,57 21.02 0.1265
66 | 15 5 |349000| 1745 DFTQ'SP'(S)EDM 12@6 23.29 21.74 0.1493
66 | 15 5 |349000| 1745 DFTQ'SP'(S)EDM 1@1 235 21.95 0.1567
66 | 15 5 |349000| 1745 DFT(;;SEDM 1@23 23.21 21.66 0.1466
66 | 15 5 |349000| 1745 DFT'S('DOAEDM 16| 1206 22.26 20.71 0.1178
66 | 15 5 |349000| 1745 DFT'S&EDM 1% @1 22.41 20.86 0.1219
66 | 15 5  |349000| 1745 DFT'S('?CAEDM 161 1@23 22.39 20.84 0.1213
66 | 15 5  |355500| 1777.5 DFT;P'SEDM 12@6 23.55 22 0.1585
66 | 15 5  |355500| 1777.5 DFT;P'(S)EDM 1@1 23.6 22.05 0.1603
66 | 15 5 |355500| 17775 DFT;P'gEDM 1@23 23.52 21.97 0.1574
66 | 15 5  |355500| 1777.5 DFT'S('?%ADM 161 @6 2252 20.97 0.1250
66 | 15 5  |355500| 1777.5 DFT'SSXEDM 16| @1 22,58 21.03 0.1268
66 | 15 5 |355500| 17775 DFT'S&DDM 16| 1 @23 22.61 21.06 0.1276
66 | 15 10 |343000| 1715 DFT;P'gEDM 25@12 23.54 21.99 0.1581
6 | 15 10 |343000| 1715 DFT;PSEDM 1@1 23.55 22 0.1585
66 | 15 10 |343000| 1715 DFT;P'SEDM 1@50 23.67 22.12 0.1629
66 | 15 10 |343000| 1715 DFT'SQ'DOADDM 16 | )5@12 22.58 21.03 0.1268
66 | 15 10 |343000| 1715 DFT'S('?%EDM 16| @1 22,54 20.99 0.1256
66 | 15 10 |343000| 1715 DFT'S('?%ADM 161 1@50 22.79 21.24 0.1330
66 | 15 10 |349000| 1745 DFT;P'SEDM 25@12 23.26 21.71 0.1483
66 | 15 | 10 |349000| 1745 | DFT-s-OFDM | 1@1 233 21.75 0.1496
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OPSK
66 | 15 10 |349000| 1745 DFT(';SEDM 1@50 23.2 21.65 0.1462
66 | 15 10 |349000| 1745 DFT'SS;',:\ADM 16 | 5@12 22.26 20.71 0.1178
66 | 15 | 10 |349000| 1745 DFT'S('?(X';ADM 16| @1 22,52 20.97 0.1250
66 | 15 | 10 |349000| 1745 DFT'S('DOADDM 16| 1 @50 22,37 20.82 0.1208
66 | 15 10 |355000| 1775 DFTQ'SP'SEDM 25@12 23,53 21.98 0.1578
66 | 15 10 |355000| 1775 DFTQ'S;S)EDM 1@1 235 21.95 0.1567
66 | 15 | 10 |355000| 1775 DFT(';(SDEDM 1@50 23.59 22.04 0.1600
66 | 15 10 |355000| 1775 DFT'S('DOAEDM 16 | 5@12 2253 20.98 0.1253
66 | 15 10 |355000| 1775 DFT'SéOAiADM 16| @1 22.66 21.11 0.1291
66 | 15 10 |355000| 1775 DFT'S&EDM 16| 1 @50 22.68 21.13 0.1297
66 | 15 15 |343500| 17175 DFT;P'(S)EDM 36@18 23.63 22.08 0.1614
66 | 15 15  |343500| 17175 DFT(;;SEDM 1@1 23.4 21.85 0.1531
66 | 15 15 |343500| 17175 DFTQ'SP'gEDM 1@77 23.76 22.21 0.1663
66 | 15 15 |343500| 1717.5 DFT'S&EDM 16 | 35@18 22.64 21.09 0.1285
66 | 15 15  |343500| 17175 DFT'S('D(iEDM 161 @1 22.56 21.01 0.1262
66 | 15 15 |343500| 1717.5 DFT'S('DOAEDM 16\ @77 22.96 21.41 0.1384
66 | 15 15 |349000| 1745 DFT;P'(S)EDM 36@18 23.32 21.77 0.1503
6 | 15 15 |349000| 1745 DFT;P'gEDM 1@1 23.74 22.19 0.1656
66 | 15 15  |349000| 1745 DFT;P'gEDM 1@77 23.25 21.7 0.1479
66 | 15 15 |349000| 1745 DFT'SSXDDM 16 | 35@18 223 20.75 0.1189
66 | 15 15 |349000| 1745 DFT'S&DDM 16| @1 22.64 21.09 0.1285
6 | 15 15 |349000| 1745 DFT'S('?CAEDM 161 1@77 22.37 20.82 0.1208
6 | 15 15 |354500| 1772.5 DFT;PSEDM 36@18 23.55 22 0.1585
66 | 15 15 |354500| 17725 DFT;P'(S)EDM 1@1 23.59 22.04 0.1600
66 | 15 15 |354500| 1772.5 DFT;P'(S)EDM 1@77 23.62 22.07 0.1611
6 | 15 15 |354500| 1772.5 DFT'S('?%EDM 16 136@18 2253 20.98 0.1253
66 | 15 15  |354500| 17725 DFT'S('?%EDM 161 @1 2251 20.96 0.1247
66 | 15 15 |354500| 1772.5 DFT'S('?OAEDM 16\ 1 @77 22.74 21.19 0.1315
66 | 15 | 20 |344000| 1720 DFT&;&EDM 50@25 23.71 22.16 0.1644
66 | 15 20 [344000| 1720 DFT&;&EDM 1@1 23.67 22.12 0.1629
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66 | 15 | 20 |344000| 1720 DFTQ'S;S)EDM 1@104 23.68 22.13 0.1633
66 | 15 | 20 |344000| 1720 DFT'S('?(X';ADM 16 |50@25 22.75 21.2 0.1318
66 | 15 | 20 |344000| 1720 DFT'S('DOAEDM 16| @1 22,54 20.99 0.1256
66 | 15 | 20 |344000| 1720 DFT'S&KADM 16 |1 @104 22,92 21.37 0.1371
66 | 15 | 20 |349000| 1745 DFTQ'S;S)EDM 50@25 23.34 21.79 0.1510
66 | 15 | 20 |349000| 1745 DFT(';;(SDEDM 1@1 23.48 21.93 0.1560
66 | 15 | 20 |349000| 1745 DFT(';SEDM 1@104 23.23 21.68 0.1472
66 | 15 | 20 |349000| 1745 DFT'S&KADM 16 \50@25 22,37 20.82 0.1208
66 | 15 | 20 |349000| 1745 DFT'S&EDM 161 @1 22.69 21.14 0.1300
66 | 15 | 20 |349000| 1745 DFT'S&EDM 1611 @104 22.4 20.85 0.1216
66 | 15 20 |354000| 1770 DFTéSP'SEDM 50@25 23.54 21.99 0.1581
66 | 15 20 |354000| 1770 DFTQ'SP'gEDM 1@1 23.34 21.79 0.1510
66 | 15 | 20 |354000| 1770 DFTQ'SP'(S)EDM 1@104 23.61 22.06 0.1607
66 | 15 | 20 |354000| 1770 DFT'S('D%ADM 16 1 50@25 22,54 20.99 0.1256
66 | 15 | 20 |354000| 1770 DFT'S('DOAEDM 16| @1 22.46 20.91 0.1233
66 | 15 | 20 |354000| 1770 DFT'S&EDM 16 |1 @104 22.75 21.2 0.1318
66 | 15 | 30 |[345000| 1725 (P71 OEOM P2} go@40 23.77 22,22 0.1667
66 | 15 | 30 |345000| 1725 DFT'Sé%Z?(M PI2| @1 23.38 21.83 0.1524
66 | 15 | 30 |345000| 1725 DFT'Sé%Z?(M PI2\1 @158 23.52 21.97 0.1574
66 | 15 | 30 |345000| 1725 DFT;P'gEDM 80@40 23.76 22.21 0.1663
66 | 15 | 30 |345000| 1725 DFT;P'gEDM 1@1 23.65 2.1 0.1622
66 | 15 | 30 |345000| 1725 DFT;P'(S)EDM 1@158 23.51 21.96 0.1570
66 | 15 | 30 |345000| 1725 DFT'SSXDDM 16 |80@40 22.76 21.21 0.1321
66 | 15 | 30 |345000| 1725 DFT'S('?CAEDM 18| @1 22.55 21 0.1259
66 | 15 | 30 |345000| 1725 DFT'S('?CAEDM 1611 @158 22,57 21.02 0.1265
66 | 15 | 30 |345000| 1725 DFT'S('?%ADM 64 | g0@40 21.28 19.73 0.0940
66 | 15 | 30 |345000| 1725 DFT'S('?OAEDM 641 1@1 20.7 19.15 0.0822
66 | 15 | 30 |345000| 1725 DFT'S('?%EDM 64 11@158 20.78 19.23 0.0838
66 | 15 | 30 |345000| 1725 DFT'S'QOAFSM 256| g0@40 19.31 17.76 0.0597
66 | 15 | 30 |345000| 1725 DFT'SgAFSM 256| 1 @1 19.06 17.51 0.0564
66 | 15 | 30 |345000| 1725 DFT'S'SAFSM 2561 1 @158 19.17 17.62 0.0578
Sporton International Inc. (ShenZhen) Page Number 1 A4-3 of 28

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595



samranis. FCC RF Test Report Report No. : FG4N1331F

66 | 15 | 30 |345000] 1725 |CP-OFDM QPSK |80@40 22,24 20.69 0.1172
66 | 15 | 30 |345000| 1725 |CP-OFDM QPSK| 1@1 22.04 20.49 0.1119
66 | 15 | 30 |345000| 1725 |CP-OFDM QPSK|1@158 22.35 20.8 0.1202
66 | 15 | 30 |349000| 1745 |PF TS OEOM P2\ 80@40 23.36 21.81 0.1517
66 | 15 | 30 |[349000| 1745 |PFTSODMPIZ) g, 23.66 22,11 0.1626
66 | 15 | 30 |349000| 1745 (P SOPOM PI2\1 @158 23.4 21.85 0.1531
66 | 15 | 30 |349000| 1745 DFTQ'SP'SEDM 80@40 23.36 21.81 0.1517
66 | 15 | 30 |349000| 1745 DFTQ'S;S)EDM 1@1 23.59 22.04 0.1600
66 | 15 | 30 |349000| 1745 DFT;P'SEDM 1@158 23.3 21.75 0.1496
66 | 15 | 30 |349000| 1745 DFT'S('DOAEDM 16 | 80@40 22,37 20.82 0.1208
66 | 15 | 30 |349000| 1745 DFT'SéOAiADM 16| @1 22.81 21.26 0.1337
66 | 15 | 30 |349000| 1745 DFT'S&EDM 1611 @158 22.48 20.93 0.1239
66 | 15 | 30 |349000| 1745 DFT'S('D%ADM 64 180@40 20.91 19.36 0.0863
66 | 15 | 30 |349000| 1745 DFT'S('DOAEDM 641 1@1 21 19.45 0.0881
66 | 15 | 30 |349000| 1745 DFT'SéOAiADM 64 l1@158 20.67 19.12 0.0817
66 | 15 | 30 |349000| 1745 DFT'SgAFﬁM 256 g0@40 18.93 17.38 0.0547
66 | 15 | 30 |349000| 1745 DFT'S'(S)AFSM 256 @1 19.35 17.8 0.0603
66 | 15 | 30 |349000| 1745 DFT'S'QOAFSM 2561 1 @158 18.99 17.44 0.0555
66 | 15 | 30 |349000| 1745 |CP-OFDM QPSK |80@40 21.86 20.31 0.1074
66 | 15 | 30 |349000| 1745 |CP-OFDM QPSK| 1@1 22.43 20.88 0.1225
66 | 15 | 30 |349000| 1745 |CP-OFDM QPSK|1@158 22.29 20.74 0.1186
66 | 15 | 30 |[353000 1765 |°7 1S OOM PIl2\ g0@40 23.45 21.9 0.1549
66 | 15 | 30 |[353000 1765 |°F 1S OOM PI2l 1 @1 23.24 21.69 0.1476
66 | 15 | 30 |353000| 1765 DFT'Sé%Z?(M PI2\ 1 @158 23.67 22.12 0.1629
66 | 15 30 |353000| 1765 DFT;P'(S)EDM 80@40 23.48 21.93 0.1560
66 | 15 | 30 |353000| 1765 DFT;P'gEDM 1@1 23.16 21.61 0.1449
66 | 15 | 30 |353000| 1765 DFT;P'gEDM 1@158 23.61 22.06 0.1607
66 | 15 | 30 |353000| 1765 DFT'S('?OADDM 16 | 80@40 22.47 20.92 0.1236
66 | 15 | 30 |353000| 1765 DFT'S('?OAEDM 16| @1 22,37 20.82 0.1208
66 | 15 | 30 |353000| 1765 DFT'S('?%EDM 16 |1 @158 22,73 21.18 0.1312
66 | 15 | 30 |353000| 1765 DFT'S('?%EDM 64 1s0@40 21.01 19.46 0.0883
66 | 15 | 30 |353000| 1765 DFT'S('?OADDM 641 1@1 20.49 18.94 0.0783
66 | 15 | 30 |353000| 1765 | DFT-s-OFDM 64 |1@158 20.92 19.37 0.0865
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OAM

66 | 15 30 |[353000| 1765 DFT'S'(?AFSM 256| 80@40 19.01 17.46 0.0557

66 | 15 30 |[353000| 1765 DFT'Sg:,\El’M 256 @1 18.86 17.31 0.0538

66 | 15 30 |[353000| 1765 DFT'S'(S)AF,\EIJM 256] 1 @158 19.24 17.69 0.0587

66 | 15 30 |353000| 1765 |CP-OFDM QPSK |80@40 21.95 204 0.1096

66 | 15 30 |353000| 1765 |CP-OFDM QPSK| 1@1 21.89 20.34 0.1081

66 | 15 30 |353000| 1765 |CP-OFDM QPSK |1@158 224 20.85 0.1216
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.1 PASS NV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 -15.3 PASS LV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 10.7 PASS HV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 11.8 PASS -30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 -13.3 PASS -20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18 PASS -10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 16.5 PASS 0°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 11.3 PASS 10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.1 PASS 20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 -11.8 PASS 30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 15.7 PASS 40°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 15.2 PASS 50°C
QPSK

IMAX(Af)| = 18.1 Hz

Frequency S
Stability Frequency (MHz) Limit Line Result
f. — [IMAX(AT)] 1710.5294819 2 1710 MHz
PASS
fu + |MAX(Af)| 1779.3916181 <1780 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

66 15 20 349000 1745.0 OFDM PI/2 100@0 4.08 13 PASS
BPSK
DFT-s-

66 15 20 349000 1745.0 OFDM 100@0 5.16 13 PASS
QPSK

N66(20M)_DFT-s-OFDM_PI_2- N66(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 CF(’?‘SEEM 25@0 4.4576 4778
66 15 5 349000 1745.0 Cfé%';?w“" 25@0 4.4628 4778
66 15 5 349000 1745.0 C&%’Z?WM 25@0 4.4707 4.789
66 15 5 349000 1745.0 %EéOQFE,\“A" 25@0 4.4643 4.805
66 15 10 349000 1745.0 C%S;?M 52@0 9.2713 9.696
66 15 10 349000 1745.0 CE%Z%M 52@0 9.2745 9.722
66 15 10 349000 1745.0 C&%’Z?\AM 52@0 9.2812 9.737
66 15 10 349000 1745.0 %Eéogm" 52@0 9.2535 9.728
66 15 15 349000 1745.0 C%S;?M 79@0 14.1 14.64
66 15 15 349000 1745.0 CE%Z%M 79@0 14.099 14.72
66 15 15 349000 1745.0 C&%’Z?\AM 79@0 14.1 14.65
66 15 15 349000 1745.0 %Eéogm" 79@0 14.105 14.68
66 15 20 349000 1745.0 CFSSEEM 106@0 18.861 19.71
66 15 20 349000 1745.0 Cfé%FA?AM 106@0 18.913 19.62
66 15 20 349000 1745.0 C&%’Z?WM 106@0 18.92 19.67
66 15 20 349000 1745.0 %Eéogm" 106@0 18.875 19.69
66 15 30 349000 1745.0 CFSSEEM 160@0 28.533 29.65
66 15 30 349000 1745.0 Cfé%FA?AM 160@0 28.486 29.59
66 15 30 349000 1745.0 C&%’Z’iﬂ“" 160@0 28.487 20.56
66 15 30 349000 1745.0 %Eéogm" 160@0 28.525 29.54
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Report No. : FG4N1331F

N66(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Video BW 150,00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pts)

N66(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 1745000 GHz Video BW 150,00 kHz" Span 10MHz
[#Res BW 51.000 kHz Sweep 4.80 ms (1001 pts)

Oooupied Bandwid

N66(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

(Center 1.745000 GHz SVideo B 150,00 kHz' Span 10 MKz|
#Res BWW 51,000 kHz Sweep 4.80 ms (1001 pis)|

2

Occipied Bandwil
4 Total Pawer
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N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N66(10M)_CP-OFDM_64 N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 174500 Gz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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N66(15M)_CP- N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N66(15M)_CP-OFDM_64 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 174500 Gz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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N66(30M)_CP- N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N66(30M)_CP-OFDM_64 N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
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Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B
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Sporton International Inc. (ShenZhen) Page Number 1 A4-13 of 28
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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Report No. :

FG4N1331F

Conducted Spurious Emissions

NR SCS Bandwidth
Band (kHz) (MHz)

Arfcn

Freq
(MHz)

Modulation RB Result

Verdict

66 15 5

342500

1712.5

DFT-s-
OFDM 1@0 see graph
BPSK

66 15 5

342500

1712.5

OFDM 1@0 see graph

PASS

66 15 5

342500

1712.5

OFDM 1@0 see graph

66 15 5

342500

1712.5

OFDM 1@0 see graph

PASS

66 15 5

349000

1745.0

OFDM 1@0 see graph

66 15 5

349000

1745.0

OFDM 1@0 see graph

PASS

66 15 5

349000

1745.0

OFDM 1@0 see graph

66 15 5

349000

1745.0

OFDM 1@0 see graph

PASS

66 15 5

355500

1777.5

OFDM 1@0 see graph

66 15 5

355500

1777.5

OFDM 1@0 see graph

PASS

66 15 5

355500

1777.5

OFDM 1@0 see graph

66 15 5

355500

1777.5

OFDM 1@0 see graph

PASS

66 15 15

343500

1717.5

OFDM 1@0 see graph

66 15 15

343500

1717.5

OFDM 1@0 see graph

PASS

66 15 15

343500

1717.5

OFDM 1@0 see graph

66 15 15

343500

1717.5

OFDM 1@0 see graph

PASS

66 15 15

349000

1745.0

OFDM 1@0 see graph

66 15 15

349000

1745.0

OFDM 1@0 see graph

PASS

66 15 15

349000

1745.0

OFDM 1@0 see graph

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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Page Number

1 A4-14 of 28
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Report No. :

FG4N1331F

66

15

15

349000

1745.0

1@0

see graph

PASS

66

15

15

354500

1772.5

1@0

see graph

66

15

15

354500

1772.5

1@0

see graph

PASS

66

15

15

354500

1772.5

1@0

see graph

66

15

15

354500

1772.5

1@0

see graph

PASS

66

15

30

345000

1725.0

1@0

see graph

66

15

30

345000

1725.0

1@0

see graph

PASS

66

15

30

345000

1725.0

1@0

see graph

66

15

30

345000

1725.0

1@0

see graph

PASS

66

15

30

349000

1745.0

1@0

see graph

66

15

30

349000

1745.0

1@0

see graph

PASS

66

15

30

349000

1745.0

1@0

see graph

66

15

30

349000

1745.0

1@0

see graph

PASS

66

15

30

353000

1765.0

1@0

see graph

66

15

30

353000

1765.0

1@0

see graph

PASS

66

15

30

353000

1765.0

1@0

see graph

66

15

30

353000

1765.0

1@0

see graph

PASS
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SPORTON LAB.

Report No. : FG4N1331F

N66(5M) DFT-s-
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Report No. : FG4N1331F

N66(5M) DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH
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FCC RF Test Report

Report No. : FG4N1331F

N66(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Halten: 408 Poner [RMS)

/100

Stop 17.600 GH|
p3 0001 pts)

N66(15M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width
dBm
Gl

Function Vaiue

N66(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 4003 = Power (RMS)
100100

Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

N66(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Stop 17.800 GHz|
{40001 ps)|

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595

Page Number 1 A4-18 of 28



SPORTON LAB.
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Report No. : FG4N1331F

N66(30M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Halten: 408 Poner [RMS)

/100

Stop 17.600 GH|
p3 0001 pts)

Function Vaiue

N66(30M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Hatten: 408 ey Type: Poer (RAS]

00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N66(30M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

Haten 403 = Power (RS}
T

Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

N66(30M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Stop 17.800 GHz|
{40001 ps)|

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595

Page Number 1 A4-19 of 28



samranis. FCC RF Test Report

Report No. : FG4N1331F

N66(30M)_DFT-s-
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samranis. FCC RF Test Report

Report No

.. FG4N1331F

Conducted Band Edge

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

342500

1712.5

OFDM 25@0

see graph

PASS

66

15

342500

1712.5

OFDM 25@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@24

see graph

PASS

66

15

355500

1777.5

OFDM 1@24

see graph

PASS

66

15

355500

1777.5

OFDM 25@0

see graph

PASS

66

15

355500

1777.5

OFDM 25@0

see graph

PASS

66

15

15

343500

1717.5

OFDM 1@0

see graph

PASS

66

15

15

343500

1717.5

OFDM 1@0

see graph

PASS

66

15

15

343500

17175

OFDM 75@0

see graph

PASS

66

15

15

343500

17175

OFDM 75@0

see graph

PASS

66

15

15

354500

1772.5

OFDM 1@78

see graph

PASS

66

15

15

354500

1772.5

OFDM 1@78

see graph

PASS

66

15

15

354500

1772.5

OFDM 75@0

see graph

PASS

66

15

15

354500

1772.5

OFDM 75@0

see graph

PASS

66

15

30

345000

1725.0

OFDM 1@0

see graph

PASS

66

15

30

345000

1725.0

OFDM 1@0

see graph

PASS

66

15

30

345000

1725.0

OFDM 160@0

see graph

PASS

66

15

30

345000

1725.0

160@0

see graph

PASS
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samranis. FCC RF Test Report Report No. : FG4N1331F
QPSK
DFT-s-
66 15 30 353000 1765.0 OFDM 1@159 see graph PASS
BPSK
DFT-s-
66 15 30 353000 1765.0 OFDM 1@159 see graph PASS
QPSK
DFT-s-
66 15 30 353000 1765.0 OFDM 160@0 see graph PASS
BPSK
DFT-s-
66 15 30 353000 1765.0 OFDM 160@0 see graph PASS
QPSK
Page Number 1 A4-22 of 28
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Report No. : FG4N1331F
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samranis. FCC RF Test Report Report No. : FG4N1331F

N66(15M)_DFT-s- N66(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
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Sporton International Inc. (ShenZhen)
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N66(30M)_DFT-s- N66(30M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
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samranis. FCC RF Test Report Report No. : FG4N1331F

Software Version: 23.06.1602

FR1 N71

Transmitter Conducted Output Power And ERP, (Gt - Lc)=-3.8dB

SR | scs Ba(;‘tcr']Wi Arfen Frﬁg)('v' Modulation | RB P%?J‘;%géen‘;‘) EIRP(dBm) | EIRP(W)
71 | 15 5 |133100| 665.5 DFT(';(SDEDM 12@6 23.97 18.02 0.0634
71 | 15 5 |133100| 665.5 DFT(';SEDM 1@1 24,12 18.17 0.0656
71 | 15 5 |133100| 665.5 DFTQ'SP'(S)EDM 1@23 23.84 17.89 0.0615
71 | 15 5 |133100| 665.5 DFT'S&EDM 161 @6 22.97 17.02 0.0504
71 | 15 5  |133100| 665.5 DFT'S('DOAEDM 16| @1 23.14 17.19 0.0524
71 | 15 5 |133100| 665.5 DFT'S('DOAEDM 16| 1 @23 23.05 17.1 0.0513
71 | 15 5 |136100| 680.5 DFTQ'SP'(S)EDM 12@6 23.93 17.98 0.0628
71 | 15 5 |136100| 680.5 DFTQ'SP'(S)EDM 1@1 24.17 18.22 0.0664
71 | 15 5 |136100| 680.5 DFT(;;SEDM 1@23 23.66 17.71 0.0590
71 | 15 5 |136100| 680.5 DFT'S('DOAEDM 16| 1206 22,92 16.97 0.0498
71 | 15 5 |136100| 680.5 DFT'S&EDM 1% @1 23.1 17.15 0.0519
71 | 15 5 |136100| 680.5 DFT'S('?CAEDM 161 1@23 23.01 17.06 0.0508
71 | 15 5 |139100| 695.5 DFT;P'SEDM 12@6 23.86 17.91 0.0618
71 | 15 5 |139100| 695.5 DFT;P'(S)EDM 1@1 24.04 18.09 0.0644
71 | 15 5 |139100| 695.5 DFT;P'gEDM 1@23 23.61 17.66 0.0583
71 | 15 5 |139100| 695.5 DFT'S('?%ADM 161 @6 22.83 16.88 0.0488
71 | 15 5 |139100| 695.5 DFT'SSXDDM 16| @1 22.97 17.02 0.0504
71 | 15 5 |139100| 695.5 DFT'S&DDM 16| 1 @23 22.96 17.01 0.0502
71 | 15 10 |133600| 668 DFT;P'gEDM 25@12 23.93 17.98 0.0628
71 | 15 10 |133600| 668 DFT;PSEDM 1@1 23.71 17.76 0.0597
71 | 15 10 |133600| 668 DFT;P'SEDM 1@50 23.83 17.88 0.0614
71 | 15 10 |133600| 668 DFT'SQ'DOADDM 16 | )5@12 22,92 16.97 0.0498
71 | 15 10 |133600| 668 DFT'S('?%EDM 16| @1 23.08 17.13 0.0516
71 | 15 10 |133600| 668 DFT'S('?%ADM 16| 1 @50 23.13 17.18 0.0522
71 | 15 10 |136100| 6805 DFT;P'SEDM 25@12 23.85 17.9 0.0617
71 | 15 | 10 |136100| 6805 | DFT-s-OFDM | 1@1 23.77 17.82 0.0605
Sporton International Inc. (ShenZhen) Page Number : A5-10of 25
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OPSK
71 | 15 10 |136100| 680.5 DFT(';SEDM 1@50 23.69 17.74 0.0594
71 | 15 10 |136100| 680.5 DFT'SS;',:\ADM 16 | 5@12 22,92 16.97 0.0498
71 | 15 | 10 |136100| 6805 DFT'S('?(X';ADM 16| @1 23.06 17.11 0.0514
71 | 15 | 10 |136100| 6805 DFT'S('?OADDM 16| 1 @50 22.98 17.03 0.0505
71 | 15 10 |138600| 693 DFTQ'SP'SEDM 25@12 23.76 17.81 0.0604
71 | 15 10 |138600| 693 DFTQ'S;S)EDM 1@1 24.08 18.13 0.0650
71 | 15 | 10 |138600| 693 DFT(';;(SDEDM 1@50 23.59 17.64 0.0581
71 | 15 10 |138600| 693 DFT'S('DOAEDM 16 | 5@12 22.77 16.82 0.0481
71 | 15 10 |138600| 693 DFT'SéOADDM 16| @1 22,94 16.99 0.0500
71 | 15 10 |138600| 693 DFT'S&EDM 16| 1 @50 22,92 16.97 0.0498
71 | 15 | 15 |134100| 6705 PFTSOFOMPI2)3601g 23.92 17.97 0.0627
71 | 15 15 |134100| 6705 DFT'SE;%Z?(M PI2| @1 23.84 17.89 0.0615
71 | 15 15 |134100| 6705 P71 SOOM PI2\ @77 23.85 17.9 0.0617
71 | 15 15 |134100| 6705 DFTQ'SP'(S)EDM 36@18 23.89 17.94 0.0622
71 | 15 | 15 |134100| 6705 DFTéSP'(SJEDM 1@1 24,29 18.34 0.0682
71 | 15 15 |134100| 6705 DFTéSP'SEDM 1@77 23.72 17.77 0.0598
71 | 15 15 |134100| 6705 DFT'S&DDM 16 |35@18 22,91 16.96 0.0497
71 | 15 | 15 |134100| 6705 DFT'S('?%ADM 16| @1 23.04 17.09 0.0512
71 | 15 | 15 |134100| 6705 DFT'S('D%ADM 16\ 1 @77 23.04 17.09 0.0512
71 | 15 15 |134100| 6705 DFT'SSXDDM 64 136@18 21.45 155 0.0355
71 | 15 15 |134100| 6705 DFT'S&DDM 641 1@1 21.13 15.18 0.0330
71 | 15 15 |134100| 670.5 DFT'S('?CAEDM 641 1@77 21.08 15.13 0.0326
71 | 15 | 15 |134100| 6705 DFT'SgAF,\'iM 2561 36@18 19.37 13.42 0.0220
71 | 15 15 |134100| 6705 DFT'SgAFSM 256| 1 @1 19.39 13.44 0.0221
71 | 15 15 |134100| 6705 DFT'S'(S)AFSM 256 1 @77 19.28 13.33 0.0215
71 | 15 | 15 |134100| 6705 | CP-OFDM QPSK |39@19 224 16.45 0.0442
71 | 15 | 15 |134100| 6705 |CP-OFDM QPSK| 1@1 2.8 16.85 0.0484
71 | 15 | 15 |134100| 6705 | CP-OFDM QPSK | 1@77 22.77 16.82 0.0481
71 | 15 15 |136100| 6805 > 1 SO OM P2 36@18 23.85 17.9 0.0617
71 | 15 15 |136100| 6805 > 1 SO OM PI2l 1 @1 23.76 17.81 0.0604
71 | 15 15 |136100| 680.5 DFT'SE%FS?(M PI2l 1 @77 23.72 17.77 0.0598
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71 | 15 15 |136100| 680.5 DFTQ'S;S)EDM 36@18 23.87 17.92 0.0619
71 | 15 | 15 |136100| 6805 DFT(';;(SDEDM 1@1 23.72 17.77 0.0598
71 | 15 15 |136100| 680.5 DFT(';SEDM 1@77 23,57 17.62 0.0578
71 | 15 15 |136100| 680.5 DFT'S&KADM 16 | 35@18 22.87 16.92 0.0492
71 | 15 | 15 |136100| 6805 DFT'SSZ';ADM 16| @1 23.05 17.1 0.0513
71 | 15 | 15 |136100| 6805 DFT'S('?(X';ADM 16\ 1 @77 22,91 16.96 0.0497
71 | 15 15 |136100| 680.5 DFT'S('DOAEDM 64 136@18 21.35 15.4 0.0347
71 | 15 15 |136100| 680.5 DFT'S&KADM 641 1@1 21.1 15.15 0.0327
71 | 15 15 |136100| 6805 DFT'S&EDM 641 1@77 20.99 15.04 0.0319
71 | 15 15 |136100| 6805 DFT'S'(S)AFSM 256\ 36 @18 19.36 13.41 0.0219
71 | 15 15 |136100| 680.5 DFT'S'QOAFSM 2%6| 1 @1 19.22 13.27 0.0212
71 | 15 15 |136100| 680.5 DFT'S'QOAF,\?M 256 1 @77 19.18 13.23 0.0210
71 | 15 | 15 |136100| 680.5 | CP-OFDM QPSK |39@19 22.34 16.39 0.0436
71 | 15 | 15 |136100| 680.5 | CP-OFDM QPSK| 1@1 22.44 16.49 0.0446
71 | 15 | 15 |136100| 680.5 | CP-OFDM QPSK| 1@77 22.66 16.71 0.0469
71 | 15 15 |138100| 6905 P71 S OOM PII2 36@18 23.8 17.85 0.0610
71 | 15 15 |138100| 6905 P71 SO OM PI2l 1 @1 23.84 17.89 0.0615
71 | 15 15 |138100| 690.5 DFT'Sé%Z?(M PI2\ 1 @77 23.73 17.78 0.0600
71 | 15 15 |138100| 690.5 DFT;P'gEDM 36@18 23.81 17.86 0.0611
71 | 15 15 |138100| 690.5 DFT;P'gEDM 1@1 23.69 17.74 0.0594
71 | 15 15 |138100| 690.5 DFT;P'(S)EDM 1@77 23.7 17.75 0.0596
71 | 15 15 |138100| 690.5 DFT'SSXDDM 16 | 35@18 22.78 16.83 0.0482
71 | 15 15 |138100| 690.5 DFT'S('?CAEDM 18| @1 22.99 17.04 0.0506
71 | 15 15 |138100| 690.5 DFT'S('?CAEDM 161 1@77 22.86 16.91 0.0491
71 | 15 15 |138100| 690.5 DFT'SSXEDM 64 136@18 21.29 15.34 0.0342
71 | 15 15 |138100| 690.5 DFT'SSXDDM 641 1@1 21.05 15.1 0.0324
71 | 15 15 |138100| 690.5 DFT'S('?CAEDM 641 1@77 20.97 15.02 0.0318
71 | 15 15 |138100| 6905 DFT'S'QOAF,\?M 256\ 36 @18 19.25 13.3 0.0214
71 | 15 15 |138100| 6905 DFT'S'SAFSM 256| 1 @1 19.32 13.37 0.0217
71 | 15 15 |138100| 690.5 DFT'S'SAFSM 256 1 @77 19.17 13.22 0.0210
71 | 15 | 15 |138100| 690.5 | CP-OFDM QPSK |39@19 22.28 16.33 0.0430
71 | 15 | 15 |138100| 690.5 | CP-OFDM QPSK| 1@1 22,52 16.57 0.0454
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| 71 | 15 | 15 |138100] 690.5 |CP-OFDM QPSK| 1@77 | 22.69 | 1674 | 00472 |
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

71 15 10 136100 6805 OFDM 50@0 15.7 PASS NV
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 13.5 PASS LV
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 -17.2 PASS HV
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 18.7 PASS -30°C
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 175 PASS -20°C
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 -16.6 PASS -10°C
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 18.6 PASS 0°C
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 -18.9 PASS 10°C
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 15.7 PASS 20°C
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 195 PASS 30°C
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 165 PASS 40°C
QPSK
DFT-s-

71 15 10 136100 6805 OFDM 50@0 13 PASS 50°C
QPSK

IMAX(Af)| = 19.5Hz

Frequency S
Stability Frequency (MHz) Limit Line Result
f. — [IMAX(AT)| 663.3446805 > 663 MHz
PASS
fu + |MAX(Af)| 697.2557195 < 698 MHz
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Report No. : FG4N1331F

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

71 15 10 136100 680.5 OFDM PI/2 50@0 3.97 13 PASS
BPSK
DFT-s-

71 15 10 136100 680.5 OFDM 50@0 4.9 13 PASS
QPSK

N71(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N71(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
71 15 5 136100 680.5 CF(’D‘S;?M 25@0 4.4596 4.811
71 15 5 136100 680.5 Cfé%';?w“" 25@0 4.466 4.846
71 15 5 136100 680.5 C&%’Z?WM 25@0 4.4657 4791
71 15 5 136100 680.5 %EéOQFE&A 25@0 4.4661 4.806
71 15 10 136100 680.5 CP(ngEM 52@0 9.2595 9.73
71 15 10 136100 680.5 Cfé%';?ﬂ"" 52@0 9.2696 9.734
71 15 10 136100 680.5 C&%’Z?MM 52@0 9.2762 9.75
71 15 10 136100 680.5 %Eéogm" 52@0 9.2496 9.676
71 15 15 136100 680.5 CP(ngEM 79@0 14.084 14.69
71 15 15 136100 680.5 Cfé%';?ﬂ"" 79@0 14.004 14.72
71 15 15 136100 680.5 C&%’m‘" 79@0 14.123 14.76
71 15 15 136100 680.5 %Eéogm" 79@0 14.143 14.69
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N71(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Video BW 150,00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pts)

N71(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

Video BW 150,00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pts)

Oooupied Bandwid

N71(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

[Center 680.500 MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

Occipied Bandwil
4 Total Pawer

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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N71(10M)_CP- N71(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center 880.50 MHz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N71(10M)_CP-OFDM_64 N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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N71(15M)_CP- N71(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center 880.50 MHz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N71(15M)_CP-OFDM_64 N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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Report No. :

FG4N1331F

Conducted Spurious Emissions

NR SCS Bandwidth
Band (kHz) (MHz)

Arfcn

Freq
(MHz)

Modulation RB Result

Verdict

71 15 5

133100

665.5

DFT-s-
OFDM 1@0 see graph
BPSK

71 15 5

133100

665.5

OFDM 1@0 see graph

PASS

71 15 5

133100

665.5

OFDM 1@0 see graph

71 15 5

133100

665.5

OFDM 1@0 see graph

PASS

71 15 5

136100

680.5

OFDM 1@0 see graph

71 15 5

136100

680.5

OFDM 1@0 see graph

PASS

71 15 5

136100

680.5

OFDM 1@0 see graph

71 15 5

136100

680.5

OFDM 1@0 see graph

PASS

71 15 5

139100

695.5

OFDM 1@0 see graph

71 15 5

139100

695.5

OFDM 1@0 see graph

PASS

71 15 5

139100

695.5

OFDM 1@0 see graph

71 15 5

139100

695.5

OFDM 1@0 see graph

PASS

71 15 10

133600

668.0

OFDM 1@0 see graph

71 15 10

133600

668.0

OFDM 1@0 see graph

PASS

71 15 10

133600

668.0

OFDM 1@0 see graph

71 15 10

133600

668.0

OFDM 1@0 see graph

PASS

71 15 10

136100

680.5

OFDM 1@0 see graph

71 15 10

136100

680.5

OFDM 1@0 see graph

PASS

71 15 10

136100

680.5

OFDM 1@0 see graph

Sporton International Inc. (ShenZhen)
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71

15

10

136100

680.5

1@0

see graph

PASS

71

15

10

138600

693.0

1@0

see graph

71

15

10

138600

693.0

1@0

see graph

PASS

71

15

10

138600

693.0

1@0

see graph

71

15

10

138600

693.0

1@0

see graph

PASS

71

15

15

134100

670.5

1@0

see graph

71

15

15

134100

670.5

1@0

see graph

PASS

71

15

15

134100

670.5

1@0

see graph

71

15

15

134100

670.5

1@0

see graph

PASS

71

15

15

136100

680.5

1@0

see graph

71

15

15

136100

680.5

1@0

see graph

PASS

71

15

15

136100

680.5

1@0

see graph

71

15

15

136100

680.5

1@0

see graph

PASS

71

15

15

138100

690.5

1@0

see graph

71

15

15

138100

690.5

1@0

see graph

PASS

71

15

15

138100

690.5

1@0

see graph

71

15

15

138100

690.5

1@0

see graph

PASS

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331F

N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !"l"'"
up

Halten: 408 Poner [RMS)
BT o

/100

start 30 MHz

Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

N71(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Hatten: 408 ey Type: Poer (RAS]
00100

Video BW 3.0 MHz" $top 6,080 GHz]
‘Sweep 13.3 ms (80001 pts)

Function

Function Width

Function Vaiue
dBm

dim

N71(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)
100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' $top 6.980 GHz]
Sweep 123 ms (40001 ps)]

Function

N71(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

el
Swept SA

= Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' $top 6.980 GHz]
Sweep 123 ms (40001 ps)]

Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
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N71(5M) DFT-s- N71(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

KEYSIGHT !nnul‘ I Halten: 408 Poner n(IF”S'\ f #hdten 4003 2 fﬁ.’?‘ M\F,.m 1
Couping. DC o i A g C: I f
BT o N Rn n

Ref Ly 75008
Ref Level 30,00 dBm

Scale/Div 10 dB

p——
Start 30 Wiz Slop 6.980 GHy| Video BW 3.0 MHZ' Stop 6.980 GHz|
‘Swesp 13.3 ms (40001 pts) ] Sweep 13.3 ms (40001 ps)

Function

N71(10M)_DFT-s-

N71(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

Spectrum Anaiyzer 1
[Swept A SweptSA
KEYSIGHT lnput whiten 408 g Tyoe: o (RM KEYSIGHT ot R = Power (WS
RT ope .)‘ 00100 n 1100 A
o

Tg: Free Run

Video BW 3.0 MKz Slop 6.980 GHy| Video BW 3.0 MHZ' Stop 6.980 GHz|
‘Swesp 13.3 ms (40001 pts) Res BW 1.0 MiH: Sweep 13.3 ms (40001 ps)

Function Function Width Function Vaiue
dBm

Function Functian Width
Gl

Function Vaiue

Sporton International Inc. (ShenZhen) Page Number 1 A5-14 of 25
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595





